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TEST REPORT

Test Report No. : CTL1805283041-W [~ June 22, 2N gt 3
Date of issue

Equipment under Test : Solar Power Generator

Model /Type : PS300

Applicant : 3A Technology Co., Ltd.

Address Room405, Block C, Gangzhilong Indutrial

Park,Longhua District, Shenzhen, China

Manufacturer : 3A Technology Co., Ltd.

Room405, Block C, Gangzhilong Indutrial

Address Park,Longhua District, Shenzhen, China

Test result Pass *

* In the configuration tested, the EUT complied with the standards specified page 5.

The test report merely corresponds to the test sample.
It is not permitted to copy extracts of these test result without the written permission of the test
laboratory.
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1. SUMMARY
1.1. Test Standards

The tests were performed according to following standards:

MIC Notice No.88 Appendix No.43

1.2. Test Description

Report No.: CTL1805283041-W

Test Item Result
Frequency Error Pass
Antenna Output Power and Output Power p
ass
Tolerance
Occupied Bandwidth and Spread spectrum p
: ass
bandwidth
Dwell time Passnote 1
Unwanted Emission Strength Pass
Secondary Radiated Emission Strength Pass
Construction protection method Pass
Interference Prevention Function Pass

Note1: Only applicable to FHSS system.
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1.3. Test Facility

1.3.1 Address of the test laboratory
Shenzhen CTL Testing Technology Co., Ltd.
Floor 1-A, Baisha Technology Park, No. 3011, Shahexi Road, Nanshan, Shenzhen 518055 China

There is one 3m semi-anechoic chamber and two line conducted labs for final test. The Test Sites
meet the requirements in documents ANSI C63.4 and CISPR 22/EN 55022 requirements.

1.3.1 Laboratory accreditation
The test facility is recognized, certified, or accredited by the following organizations:

IC Registration No.: 9618B

The 3m alternate test site of Shenzhen CTL Testing Technology Co., Ltd. EMC Laboratory has been
registered by Certification and Engineer Bureau of Industry Canada for the performance of with
Registration No.: 9618B on November 13, 2013.

FCC-Registration No.: 399832

Shenzhen CTL Testing Technology Co., Ltd. EMC Laboratory has been registered and fully described
in a report filed with the (FCC) Federal Communications Commission. The acceptance letter from the
FCC is maintained in our files. Registration 399832, December 08, 2017.

1.4. Measurement Uncertainty

For the test methods, according to the present document, the measurement uncertainty figures shall
be calculated in accordance with TR100028-1 [2] and shall. ‘correspond to an expansion factor
(coverage factor) K=1.96 or K=2 (which provide confidence levels of respectively 95% and 95.5% in
the case where the distributions characterizing the actual measurement uncertainties are normal.

Parameter Uncertainty
Frequency error / 99%&90% bandwidth +1.62*10°
Total RF power, conducted +0.8dB
Spurious emissions, conducted +0.8dB

DC and low frequency voltages £0.05%
Humidity +5%
Temperature +1C
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2. GENERAL INFORMATION

2.1. Environmental conditions

During the measurement the environmental conditions were within the listed ranges:

Report No.: CTL1805283041-W

Normal Voltage AC 100V
Voltage High Voltage AC 110V
Low Voltage AC 90V
Normal Temperature 25°C
Other Relative Humidity 55 %
Air Pressure 989 hPa

Note : As the EUT was powered by AC 100V , We have tested and found output voltage float not exceed 1%

when working on extreme voltage, so all test performed at nominal input voltage only.

2.2. General Description of EUT

Product Name:

Solar Power Generator

Model/Type reference: PS300
Power supply: AC 100V
Hardware version: V1.0
Software version: V1.0

Bluetooth BR/EDR

Version:

Supported Bluetooth BR/EDR

Modulation:

GFSK, m/4DQPSK, 8DPSK

Operation frequency:

2402MHz~2480MHz

Channel number: 79

Channel separation: 1MHz
Antenna type: PCB Antenna
Antenna gain: 1.08dBi

Bluetooth BLE

Supported type: Version 4.0 for low Energy
Modulation: GFSK

Operation frequency: 2402MHz to 2480MHz
Channel number: 40

Channel separation: 2 MHz

Antenna type: PCB Antenna

Antenna gain: 1.08dBi

Note: For more detailed features description, please refer to the manufacturer’s specifications or the User's

Manual.
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2.3. Description of Test Modes
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The EUT has been tested under typical operating condition. The Applicant provides communication
tools software to control the EUT for staying in continuous transmitting and receiving mode for testing.

Operation Frequency List Bluetooth BR/EDR :

Channel Frequency (MHz)
00 2402
01 2403
38 2440
39 2441
40 2442
77 2479
78 2480
Operation Frequency List BLE :
Channel Frequency (MHz)
00 2402
01 2404
02 2406
19 2440
37 2476
38 2478
39 2480

Note: Test performed at the lowest/middle/highest frequencies selected in the list above for EUT supported while
working on specified mode.

2.4. Measurement Instruments List

ltem Test Manufacturer Model Serial No Cal. Calibration | Calibration
Equipment No. ' Institution Date Due Date
Shenzhen
Spectrum Academy of
1 P Agilent N9020 | US46220290 | metrology & | 2018/01/16 | 2019/01/15
Analyzer Quality
Inspection
Shenzhen
Sianal Academy of
2 g agilent N5182A | MY47420864 | metrology & | 2018/05/19 | 2019/05/18
generator Quality
Inspection

Note: Calibration by the calibration agencies listed in the table correspond to paragraph 4 (ii) (c) of
Article 24-2 in the Radio Law".
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3. Test conditions and Results

3.1. Frequency Error

LIMIT

50ppm

TEST CONFIGURATION

Page 9 of 48
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EUT

TEST PROCEDURE

SPECTRUM
ANALYZER

The EUT was directly connected to the spectrum analyzer and antenna output port as show in the
block diagram as TEST CONFIGURATION shows.

EUT Condition: non-modulation

Spectrum Condition:

* Frequency: test frequency

* Span: 300 KHz

* RBW: 10 KHz
+ VBW: 30 KHz

* Sweep time: Auto

* Detector mode: Positive peak

* Indication mode: max hold

TEST RESULTS

Bluetooth BR/EDR

" Frequency Deviation Tolerance Limit
Test Condition Read (MHz Result
(MHz) (MHZ) 1 (MHz) (ppm) | (ppm)
2402.00 2402.04950 0.04950 20.61
Non-modulation 2441.00 2441.05175 0.05175 21.20 50.00 Pass
2480.00 2480.05475 0.05475 22.08
BLE
o Frequency Deviation Tolerance Limit
Test Condition Read (MHz Result
(MHz) MH2) 1~ (Mhz) (opm) | (ppm)
2402.00 2402.04875 0.04875 20.30
Non-modulation 2440.00 2440.05175 0.05175 21.21 50.00 Pass
2480.00 2480.05400 0.05400 21.77
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Bluetooth BR/EDR

W Agilent  16:26:23 Jun 20,2019 R T | peakSearch
Mkr1 2.40204950 GHz !
Ref 20 dBm Atten 30 dB 2.962 dBm
Peak Meas Tools +
Loy
10 L
de/ . hlest Peak
et Pk Right
Mext Pk Left
M1 SZ h il S
83 FC Min Search
AR
Fk-Pk Search
Center 2402 GHz Span 300 kHz 1M?£e
#Res BW 30 kHz #VBW 30 kHz Sweep 5 ms (401 pts) i
2402 MHz
#i Agilent  15:27:01 Jun 20, 2018 R T T iz
Mkr1 244105175 GHz |
Ref 20 dBm Atten 30 dB 3.915 dBm
Peak Trace
1 2 3
Log
10 .
e
il Clear Write
MWax Hold
/ = Min Hold
Jr, 2 A,
ot
M1 S2
83 FC Wiew
AR
| Blank
: il
Center 2.441 GHz Span 300 kHz . ?ge
#Res BW 30 kHz #VBW 30 kHz Sweep 5 ms (401 pts) 0
2441MHz
i Agilent  15:41:51 Jun 21,2018 ROT [ Ha® o
Mkr1 248005475 GHz
Ref 20 dBm Atten 30 dB 3.367 dBm
Trace
Peak
1 2 3
Log
10 z
dB/ 2 Clear Write
Mlax Hold
Iin Hold
opes Al e Al
M1 52
83 FC! Wienw
AR
Blank:
Center 2.48 GHz Span 300 kHz 1“"?59
#Res BW 30 kHz #VBW 30 kHz Sweep 5 ms (401 pts) 0

2480MHz
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i Agilent  15:46:47 43, 55 R T Eeal: Sead
Mkr1 2.40204875 GHz !
Ref 20 dBm Atten 30 dB 2.8688 dBm
Peak Meas Tools +
Loy
10 !
de/ — hlest Peak
et Pk Right
\\ Mext Pk Left
vy TR,
M1 52
83 FC Min Search
AR
Fk-Pk Search
Center 2402 GHz Span 300 kHz 1M?£e
#Res BW 30 kHz #VBW 30 kHz Sweep 5 ms (401 pts) i
d
2402 MHz
Agilent  15:47:31 43, 55 R T Bl Semi
Mkr1 2.44005175 GHz |
Ref 20 dBm Atten 30 dB 3.849 dBm
Peak Meas Tools *
Log
10 1
o
il Next Peak
Mext Pk Right
MNext Pk Left
et =
M1 S2
53 FC Win Search
AR
| Pk-Pk Search
l il
Center 2.44 GHz Span 300 kHz . ?ge
#Res BW 30 kHz #VBW 30 kHz Sweep 5 ms (401 pts) 0
rrmed
2440MHz
Agllent 154812 43, 85 R T | Pt
Mkrl 248005400 GHz |
Ref 20 dBm Atten 30 dB 3.353 dBm
Peak Meas Tools *
Log
10 z
dB/ = Mext Peak
Mead Pl Right
Next Pk Left
A I
e MR AT A
S3 FC Win Search
AR
Pk-Pk Search
Center 2.48 GHz Span 300 kHz 1“"?59
#Res BW 30 kHz #VBW 30 kHz Sweep 5 ms (@01 pts) o

i
2480MHz
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3.2. Antenna Output Power and Output Power Tolerance

® < 3 mW/MHz(FHSS from 2402-2480 MHz)
® < 10 mW/MHz (OFDM, DSSS from 2400-2483.5 MHz)
® < 10 mW (other from 2400-2483.5 MHz)

The Output Power Tolerance must be within +20%, -80%.
E.i.r.p:
® <12.14dBm/MHz(OFDM,DS form 2400-2483.5MHz)
Note: E.I.R.P will not be applied to the transmission antenna which has a gain of 2.14dBi or less.

TEST CONFIGURATION

SPECTRUM
EUT ANALYZER

TEST PROCEDURE

Step 1:
Connect the UUT to the spectrum analyzer as TEST CONFIGURATION and use the following settings:
* Centre Frequency: The centre frequency of the channel under test.
* RBW: 1 MHz
* VBW: 1 MHz
» Span: Wide enough to cover the complete power envelope of the signal of the UUT.
* Detector: Peak
» Trace Mode: Max Hold

Step 2:
When the trace is complete, find the peak value of the power envelope and record the frequency.

Step 3:
Make the following changes to the settings of the spectrum analyzer:
* Centre Frequency: Equal to the frequency recorded in step 2.
* Span: 0 MHz
* RBW: 1 MHz
* VBW: 1 MHz
* Detector: RMS
» Trace Mode: Clear Write
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TEST RESULTS
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Bluetooth BR/EDR
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Moduiaton | Chamnel | ASE | Louor | umit | SR | Tolerance | sy
power(dBm) (mW/MHZz) (mW/MHZz)
2402 2.482 1.771 3.00 3.00 -40.97%
GFSK 2441 3.370 2173 3.00 3.00 -27.58%
2480 4.611 2.891 3.00 3.00 -3.62%
2402 4.507 2.823 3.00 3.00 -5.90%
Pi/4QPSK 2441 4.732 2973 3.00 3.00 -0.90% -80%~20% | Pass
2480 4.380 2.742 3.00 3.00 -8.61%
2402 4.637 2.909 3.00 3.00 -3.04%
8DPSK 2441 4.371 2.736 3.00 3.00 -8.80%
2480 4.516 2.829 3.00 3.00 -5.71%
Remark:

® For GFSK modulation, Pre-scan all kind of packet type DH1, DH3, DH5, found the DHS5 which it worse case

mode,

® For Pi/4QPSK modulation, pre-scan all kind of packet type 2DH1, 2DH3, 2DH5, found the 2DH5 which it

worse case mode

® For 8DPSK modulation, pre-scan all kind of packet type 3DH1, 3DH3, 3DH5; found the 3DH5 which it worse

case mode
BLE
Rated
Channel Asprag Sulpgt Limit output Tolerance -
Mode (MHz) burst power (mW) power (%) Limit Result
power(dBm) (mW) (mW)
2402 2.725 1.873 10.00 2.00 -6.36%
BLE 2440 3.014 2.002 10.00 2.00 0.09% -80%~20% | Pass
2480 3.128 2.055 10.00 2.00 2.75%
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3.3. OCCUPIED BANDWIDTH AND SPREADING BANDWIDTH

LIMIT

* Occupied bandwidth: FH<83.5 MHz; OFDM<38 MHz, DS<26 MHz; Others<26 MHz
* Spread Bandwidth:= 500 kHz(FH,DS)
* Spread factor>5.

TEST CONFIGURATION

SPECTRUM
EUL ANALYZER

TEST PROCEDURE

1. Setting of SAis following as fellow:

* RBW: under 3% of OBW

* VBW: = RBW

* Sweep time: Auto

» Sweep Mode: Continuous sweep
* Detect mode: Positive peak

» Trace mode: Max hold

2. EUT have transmitted the maximum modulation signal and fixed channelize. SA set to 99% of
occupied bandwidth to measure occupied bandwidth.

3. EUT have transmitted the maximum modulation signal and fixed channelize. SA set to 90% of
occupied bandwidth to measure spread bandwidth.

4. Spread Factor=Spread Bandwidth/modulation rate. The modulation rate: MR=1Mbps (declare by
client)

TEST RESULTS

Bluetooth BR/EDR

Type Channel (MHz) Oceupy Bandwidth Limit (MHz) Result
(MHZz)
GFSK 2402-2480 78.6289
Pi/4QPSK 2402-2480 78.7814 <835 Pass
8DPSK 2402-2480 78.7607
BLE
Type Channel (MHz) Oceupy Bandwidth Limit (MHz) Restilt
(MHz)
2402 1.0742
GFSK 2440 1.0757 <26 Pass
2480 10795
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Bluetooth BR/EDR
i Agilent  15:37:55 Jun 20,2018 R T FregiChannel
]

Ch Freg 2441 GHz Trig  Free Center Freq
Occupied Bandwidth 2 44100000 GHz
Start Freq
2.39600000 GHz
Ref20 dBm Atten 30 dB
#Peak
S ——d Stop Freq
Log 7 |12 43600000 GHz
10 ENi =
dB/ / CF Step
9.00000000 MHz
Auto Man
Freq Offset
Center 2.441 GHz Span 90 MHz || 0.00000000 Hz
#Res BW 1 MHz #VBW 1 MHz Sweep 4 ms ({401 pts)
Occupied Bandwidth OcoBW%Pw  sgo0% | o SIONEITECK
78.6289 MHz #48 200035 —
Transmit Freq Error 249763 kHz
s dB Bandwidth 81.671 MHz
Agllent  15:39:46 Jun 20, 2018 E T | Tremefizm
1

Ch Freg 2441 GHz Trig  Free
Trace
Occupied Bandwidth 2 3
Clear Wiite
Ref20 dBm Atten 30 dB
#Peak
Loy J{?””m"“‘ ann sl it i e w“““"’"_"'w_"(\ Ilax Hold
10 =] d
dB/ / i
min Hald
Center 2.441 GHz Span 90 MHz Wiey
#Res BW 1 MHz #WYBW 1 MHz Sweep 4 ms (401 pts]
Occupied Bandwidth Do BW % Pur 59.00 % Blank
78.7814 MHz xdB 2000 dB
Transmit Freq Errar 266.792 kHz More
% dB Bandwidth 81.905 MHz I a2
Pi/4QPSK
Agilent  15:42:13 Jun 20, 2018 R T | T B, ot
Ch Freg 2.441 GHz Trig  Free ool
Occupied Bandwidth 2 3
Cleariite
Ref20 dBm Atten 30 dB
#Peak
Loy fww e S e WWW\ Mex Hold
LU WS
dB/ I i
E Ivin Hold
Center 2.441 GHz Span 90 MHz A
#Res BW 1 MHz #VBW 1 MHz Sweep 4 ms (401 pts)
Occupied Bandwidth Oce BW % Pur 55.00 % Blank:
78.7607 MHz % G
Transmit Freq Error 263.901 kHz More
% dB Bandwidth 61,865 MHz i @iz

8DPSK
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BLE

W Agllent 143011 Jun 20, 2018 R T

I Trace/View

Trace

Clear \Write

Ilax Hold

hlin Hold

Trig  Free
Occupied Bandwidth
Ref20 dBm Atten 30 dB
#Peak
Loy
10
O Fs
dB/ ~
oy
A .
Center 2.402 GHz Span 3 MHz
#Res BW 100 kHz H#WBW 300 kHz Sweep 5 ms (401 pts
Occupied Bandwidth Occ BW % Pwr 99.00 %
1 0742 MHZ wdB 2000 dB
Transmit Freg Error 47.062 kHz
st dB Bandwidth 1.233 MHz

View

Blank

Option not ir

Iore:
1of2

2402MHz

Agllent  14:31:31 Jun 20, 2018 E T

Il FregfChannel

Center Freq
244000000 GHz

Start Freq

Ch Freg 2,44 GHz Trig  Free
Occupied Bandwidth
Ref20 dBm Atten 30 dB
#Peak
Loy
10 - p
dB/ > e
ooy T Y e
Center 2.44 GHz Span 3 MHz
#Res BW 100 kHz H#WBW 300 kHz Sweep 5 ms (401 pts
Occupied Bandwidth Oce B % Pur 99.00 %
1.0757 MHz xdB 2000 dB
Transmit Freg Error 49.504 kHz
% dB Bandwidth 1.238 MHz

2.43850000 GHz

Stop Freq
244150000 GHz

CF Step
300.000000 kHz
Auato Man

Freq Offset
000000000 Hz

Signal Track
On Off

tion not ir

2440MHz

Agllent  14:32:23 Jun 20, 2018 R T

I Traceiew

Ch Freq z Trig  Free
= Trace
Occupied Bandwidth 2 3
Clear Wite
Ref20 dBm Atten 30 dB
#Peak
Loy Ila Hold
10 > —
dB/ S <
| Min Hold
Center 2.48 GHz Span 3 MHz A
#Res BW 100 kHz H#WBW 300 kHz Sweep 5 ms (401 pts
Occupied Bandwidth e BW % Pur 59.00 % Blank
1.0795 MHz xdB 2000 dB
Transmit Freq Errar 51.432 kHz More
« dB Bandwidth 1.245 MHz i a2

2480MHz
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Bluetooth BR/EDR

rype |1 Chamel L potiian | 9re¢ | ganguian Limit | (02| s
(MHz) (MHz)
GFSK 2402-2480 71.1786 71.1786
Pi/4QPSK | 2402-2480 71.0704 71.0704 20.5 >5 Pass
8DPSK 2402-2480 71.1459 71.1459
Note: Spread Factor=Spread Bandwidth/modulation rate. The modulation rate: MR=1Mbps (declare by
client)
BLE
e | ChEmel | ganguan | %0 | ganguiantimt | S0 | Resun
(MHz) (MHz)
2402 0.7009279
BLE 2440 0.7001857 N/A 20.5 N/A Pass
2480 0.7002001

Note: N/A means not applicable to this modulation type.
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Bluetooth BR/EDR

T R T II Trace/View
Ch Fieg 2.441 GHz Trig Free T
Occupied Bandwidih 2 3
Clear Write
Ref 20 dBm Atten 30 dB
#Peak
Log / @ ) Max Hold
0 5 e
dB/ ! Y
/ Min Hold
Center 2.441 GHz Span 90 MHz View
#Res BW 1 MHz #/BW 1 MHz Sweep 4 ms (401 pts
Occupied Bandwidth Occ BW % Pwr 90.00 % Blank
71.1786 MHz xdo 200040
Transmit Freq Error 383171 kHz More
x dB Bandwidth 81788 MHz 1of2
i Agllent  15:46:24 Jun 20, 2018 E T | TramefVizns
1
Ch Freg 2441 GHz Trig  Free Tiraes
Occupied Bandwidth 2 3
Clear Wiite
Ref 20 dBm Atten 30 dB
#Peak
Log / P & Max Hold
10 ) 5
dB/ 7 y
2 Hin Hold
Center 2.441 GHz Span 90 MHz Wiey
#Res BW 1 MHz #WYBW 1 MHz Sweep 4 ms (401 pts]
Occupied Bandwidth Do BW % Pur 50.00 % Blank
71.0704 MHz xdB 2000 dB
Transmit Freq Errar 1.047 MHz More
% dB Bandwidth 81.845 MHz I a2
Pi/4QPSK
it Agilent R T | Meas Sefup
|
Ch Fieq 2441 GHz Trig  Free Avg Number
Occupied Bandwidih 10
On Off
Occ BW % Pwr 90.00 %
Avg Mode
Exp Repeat
Ref 20 dBm Atten 30 dB —eed
tpeak o —- Max Hold
ol | W/ 1 |/on Off
10 G el —_—
dB/ ! b
i Occ BW % Pw
90.00 %
OBW Spal
Center 2.441 GHz Span 90 MHz = 900000000 MHz
#Res BW 1 MHz #/BW 1 MHz Sweep 4 ms (401 pts =
Occupied Bandwidth OccBW%Pwr  9000% 200 N
71.1459 MHz X8 200 |
Transmit Freq Error 463.611 kHz Optimize
x dB Bandwidth 51.906 MHz Ref Level

8DPSK
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W Agllent  14:365:48 Jun 20, 2018 R T I| Freg/Channel
iy A Certer Freg
Occupied Bandwidth 2 40200000 GHz
Start Freg
240050000 GHz
Ref 20 dBm Atten 30 dB
iPeak Stop Freg
04 240350000 GHz
10 = — ]
dB/ CF Step
300.000000 kHz
= Auto hdan
Freq Offset
Center 2.402 GHz Span 3 MHz = 000000000 Hz
#Res BW 100 kHz H#YBW 300 kHz Sweep 5 ms (@01 pts]
Occupied Bandwidth OcoBW % Pwr o v || SIOEITrEck
700.9279 kHz <d 200048
Transmit Freg Error 45717 kHz
# dB Bandwidth 1.244 MHz

Option not ir

2402MHz

Agllent  14:36:08 Jun 20, 2018 E T

Ch Freg 244 GHz Trig  Free
Occupied Bandwidth
Ref20 dBm Atten 30 dB
#Peak
Loy
10 o &
dB/ N -
v o
Center 2.44 GHz Span 3 MHz
#Res BW 100 kHz H#WBW 300 kHz Sweep 5 ms (401 pts
Occupied Bandwidth Oce BW % Pur 90.00 %
7001857 kHz xdB 2000 d8
Transmit Freg Error 48.131 kHz
% dB Bandwidth 1.236 MHz

tion not ir

Il FregfChannel

Center Freq
244000000 GHz

Start Freq
243360000 GGHz

Stop Freq
244150000 GHz

CF Step
300.000000 kHz
Auato Man

Freq Offset
000000000 Hz

Signal Track
On Off

2440MHz
Agllent  14:35:34 Jun 20, 2018 R T IIFrequhannel
Ch Freq z Trig  Free Center Fred
Occupied Bandwidth 248000000 GHz
Start Freg
247850000 GHz
Ref20 dBm Atten 30 dB
fpeak Stop Freq
“']‘9 248150000 GHz
dB/ 2 € CF Step
300.000000 kHz
e [Fre Auto Man
Freq Offset
Center 2.48 GHz Span 3 MHz = 000000000 Hz
#Res BW 100 kHz H#WBW 300 kHz Sweep 5 ms (401 pts
Occupied Bandwidth Oce BW % Par  anon o || SIOTEITFECK
700.2001 kHz & G
Transmit Freg Error 51.653 kHz
x dB Bandwidth 1.244 MHz

2480MHz
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3.4. Dwell time

LIMIT

0.4 second or less

NOTE: Dwell time only applicable to HFSS system device.
TEST CONFIGURATION

SPECTRUM
ANALYZER

EUT

TEST PROCEDURE

The EUT was directly connected to the spectrum analyzer and antenna output port as show in the
block diagram as TEST CONFIGURATION shows.

EUT Condition: modulation
Spectrum Condition:
* Frequency: test channel
* Span=0MHz
* RBW: 1MHz
* VBW: 1MHz
* Sweep time: Auto

» Detector mode: Positive peak

TEST RESULTS

Type spreading transmission time | burstcycle | Channel Dwell time Limit Result
rate of 1 burst (ms) (ms) numbers (second) (second)
DH1/2-DH1/3-DH1 71.2086 0.36 1.27 79 0.1022
DH3/2-DH3/3-DH3 | 71.0704 1.594 2.513 79 0.2283 0.4 Pass
DH5/2-DH5/3-DH5 | 71.6828 2.85 3.775 79 0.2740

Remark: Dwell time=0.4 x (spreading rate)x(transmission time of 1 burst)/[(burst cycle)x(No. of

hopping channels)]

Spreading rate= [spread bandwidth (actual measurement value)]/ transmission rate

Transmission rate is 1Mbps (declare by client)
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Dwell Time
S Agllent  17:31:00 Jun 20, 2016 R T [ vaner
Cnti2 2.440050141 GHz !
§Ef2l] dBm Atten 30 dB 3.904 dBm Sellegt e
eak
1 2 = 1
Log | |
10 -
dB/ Mormal
O T e bty D
Dielta Pair
(Tracking Ref)
Ref Delta
Center 2.441 GHz Span Hz .
Res BW 1 MHz #WBW 1 MHz Sweep 4 ms (401 pts) Span Pair
Maker Trace Type = Aviis Amplitude Span Center
1 o) Time 149 ms 3.904 dBm
2 ) Times 185 ms 3.848 dBm
3 ) Time 276 ms 3799 dBm Off
More
1of2

Option not ir

GFSK, PI/4QPSK, 8DPSK(DH1/2-DH1/3-DH1)

i Agllent  17:32:14 Jun 20, 2018 R T | Marker
Cntrl 2.440959650 GHz !
Ref20 dB Atten 30 dB 3.75 dBi
PE T £ T Select Marker
eak
1 2 = 1
Loy & & —
10 I |
B Normal
o Delta
Delta Pair
{Tracking Ref)
Ref Delta
Center 2.441 GHz Span Hz
Res BW 1 MHz HVBW 1 MHz Sweep 7.5 ms (401 pts) Span Pair
Matker Trace Type X Aoris Amplitude Span Center
1 ) Time 1.837 ms 3.564 dBm
z 1) Time 3431 ms 3713 dBm
3 1) Time .35 ms 375 dBm off
Iore
10of2

GFSK, PI/4QPSK, 8DPSK(DH3/2-DH3/3-DH3)

%t Agllent  17:33:21 Jun 20, 2018 E T | Marker

Cntr3 2.440973552 GHz |

Ref 20 dB Atten 30 dB 3.775 dB
e m en M Select Marker
Peak
EY ES E} 1 2 3 4
Loy
10 f
de/ Normal
[ b Delta
Delta Pair
(Tracking Ref)
Re Delta
Center 2.441 GHz Span 0 Hz
Hes BW 1 MHz HVBW 1 MHz Sweep 10 ms (401 pts) Span Pair
Watker Trace Type X Asds Amplitude Span Center
1 1) Time 24ms 3.775 dBm
2 < Time 525 ms 3.757 dBm
3 < Time 6175 ms 3.712 dBm Off
More
1of2

GFSK, PI/4QPSK, 8DPSK (DH5/2-DH5/3-DH5)
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3.5. Unwanted Emission Strength
LIMIT

Below 2387 MHz: 2.5uyW/MHz or less
2387 to 2400 MHz: 25uW/MHz or less
2483.5 Through 2496.5 MHz: 25uW/MHz or less
Over 2496.5 MHz: 2.5uW/MHz or less

TEST CONFIGURATION

EUT

SPECTRUM
ANALYZER

TEST PROCEDURE

Report No.: CTL1805283041-W

The EUT was directly connected to the spectrum analyzer and antenna output port as show in the

block diagram as TEST CONFIGURATION shows.
EUT Condition: modulation
Spectrum Condition:

* Frequency: 30MHz-13GHz

« RBW: 100 KHz (30MHz-1GHz), 1MHz (1GHz-12.5GHz)
- VBW: 100 KHz (30MHz-1GHz), 1MHz (1GHz-12.5GHz)

* Sweep time: Auto
 Detector mode: Positive peak

* Indication mode: max-hold

TEST RESULTS
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Bluetooth BR/EDR

Test mode: GFsSK ] Test channel: 2402MHz :

i Agilent 094046 Jun 21, 2018 R T | Poak Soe - Aglent  10:00:85 Jun 21, 2018 R T [peakses
Mkr1 4204 MHz | 3 Mkr1 2375 GHz | j

Refd dBm Atten 10 dB 50.63 dBm : |Refo dBm Atten 10 dB 46.47 dBm :
Peak Meas Tt |Peak | Meas T
Log - |Log 3
10 1 10 ]
dB/ NextF |6/ Next F
oI NextPKR |p, Next Pk R
360 |20 j
dBm ¢ |dBm | i
Mext Pk Il Next Pk

| i i I /JIL'VMW\-MMAW hoarhulfal i

M1 S2 w«J io|m oSz ]
s3 FC A MM p«.l«JU I P bt Pt Wi Se 53 FC Wi Sc—
AA 3 AL :
Pk-Pk Seé PPk Seé

Start 30 MHz Stop 1 GHz Tf Start 1 MHz Stop 2.387 GHz 1
#Res BW 100 kHz VBW 100 kHz Sweep 125 ms ({101 pts) - |#Res BW 1 MHz #VBW 1 MHz Sweep 4 ms (401 pts) ]

Mo printer response, Define Custorm t up printer

: 30MHz~1GHz '

1GHz~2.387GHz

[ Peak Seaé

- Agilent  14:45:33 Jun 21, 2018 R T | Poak Sea - Agllent  15:03:00 Jun 21, 2018 R T
Mkr1 2.4000000 GHz ! . Mkr1 2.49454 GHz
Ref0 dBm Atten 10 dB 34.85 dBm ¢ |RefD dBm Atten 10 dB 61.09 dBm
Peak | Meas Tr |Peak Meas T:
Log . |Log E
10 : |10 :
a8/ NextF |48/ Next F
I Next Pk R DI Mext Pk P-
-16.0 : |20 ]
dBm o i |dBm ;
w’ﬂ/ Mext Pt MNexd Pk
1 1 ]
i " E! 1
M1 s2 « Feest ¢ lm sz Aot e by 1 e o st A i A iy At ied
s3 FC Min S& |S3 FC Min S&
AR i AR i
Pl-Pl Seaf Plk-Pk Seaf
Start 2.387 GHz Stop 2.4 GHz TE Start 2.483 GHz Stop 2.497 GHz 1:
#Res BW 1 MHz #/BW 1 MHz Sweep 4 ms ({01 pts) = |#Res BW 1 MHz #VBW 1 MHz Sweep 4 ms ({401 pts) £

: 2.387GHz~2.4 GHz 5

|
2.4835GHz~2.4965GHz 5

- Agilent  14:57:84 Jun 21, 2013 R T | Paak SeaE
Mkr1 3.197 GHz | 3

Ref0 dBm Atten 10 dB 49.85 dBm :
Peak Meas Tt
Log 3
10 1
dB/ Next F
Dl et PkF&:
260 . ;
dBm o ]
j Mext Pk

" ]

M1 S2 AR LT TSP RTINS
53 FC Min Se
AR ]
Pk-Pk See:

Start 2.497 GHz Stop 12.5 GHz E
#Res BW 1 MHz #VBW 1 MHz Sweep 25.01 ms (401 pts) r

: 2.4965GHz~12.5GHz :




V1.0 Page 24 of 48 Report No.: CTL1805283041-W
Test mode: GFSK : Test channel: 2441MHz :
4 Agilent  09:41:25 Jun 21,2018 R T | Poak Son . Adient 10:01:23 Jun 21, 2018 R T [poakses
Mic1 815.7 MHz : Mkl 2.184 GHz | 3
Ref0 dBm Atten 10 dB 54.05 dBm ¢ |Ref0 dBm Atten 10 dB 49.95 dBm ]
Peak Ieas T: |Peak ‘ Ieas T:
Log : |Log
10 : |10 E
dB/ NextF |48 Next F
DI Next PR | Next Pk R
36.0 — - |70 . ]
dBm X : |dBm o ]
Mext Pk b Next Pk :
M1 S2 :oim sz E
3 Febdhbod Lol byt vam =4 Minse |s3 Fc Min Sé
AA : AR ]
PhePk Sei PhePk Sei
Start 30 MHz Stop 1 GHz ! Start 1 MHz Stop 2.387 GHz E
#Res BW 100 kHz VBW 100 kHz Sweep 125 ms {401 pts) T' #Res BW 1 MHz #VBW 1 MHz Sweep 4 ms (401 pts) 1

or

: 30MHz~1GHz :

1GHz~2.387GHz

- Agilent 144708 Jun 21,2018 R T | Brglk Seaé 18:02:37 Jun 21, 2018 R T Peak Se
Mirl 2.3802750 GHz | : Mkl 2.49278 GHz | :

Ref0 dBm Atten 10 dB £0.08 dBm ¢ |Ref0 dBm Atten 10 dB 58.37 dBm 1
Peak heas T: |Peak Meas T:
Log - |Log i
10 : |10 ]
dB/ NextF [dB Next F
oI NextPKR g, Next Pl R
-16.0 L |20 b
dBm : |dBm | 1
N Mext Pk I ‘ 2 Next Pk -

2 3 ;

M1 S2 i DTN TR T IO PSS STV B Y oy Sl os2 |ty i Aot Al i Pt g ity v Ao 3
S3 FC Min Sg |s3 FC Min S&
AA 1 AL 1
Pk-Pk Se¢ Pk-Pk Seé

Start 2.387 GHz Stop 2.4 GHz E Start 2.483 GHz Stop 2.497 GHz f
#Res BW 1 MHz #VBW 1 MHz Sweep 4 ms ({01 pts) o |#Res BW 1 MHz #VBW 1 MHz Sweep 4 ms (401 pts) £

: 2.387GHz~2.4 GHz :

|
2.4835GHz~2.4965GHz :

5 Agilenf  14:58.19 Jun 21, 2018 R T | Poak Sea
Mkr1 3.247 GHz | ;

Ref0 dBm Atten 10 dB 50.76 dBm :
Peak Weas Tt
Log 1
10 1
dB/ Next F
ol Next Pk R
260 k
dBm > i
j Next P}

- Ly i bttt oo fotie
S3 FC Min S¢
AR ¢
Pl-Pk Seé

Start 2.497 GHz Stop 12.5 GHz :
#Res BW 1 MHz #VBW 1 MHz Sweep 25.01 ms (401 pts) ]

2.4965GHz~12.5GHz
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Test mode: GFsSK ] Test channel: 2480MHz :

i- Agilent 094154 Jun 21,2018 R T | Poak Soe - Aglent  10:01:69 Jun 21, 2018 R T [peakses
Mkr1 627.8 MHz 3 Mkr1 2.065 GHz | j

Refd dBm Atten 10 dB 52.07 dBm : |Refo dBm Atten 10 dB 46.72 dBm :
Peak Meas Tt |Peak | Meas T
Log - |Log 3
10 1 10 ]
dB/ NextF |6/ Next F
oI NextPKR |p, Next Pk R
360 |20 x [
dBm 2 i |dBm ' 5
Next Pk }L A NextPk:

1 . te, - TP R e, [

M1 S2 ;o1 os2 ]
S3 FC 4, JIL._;.J\.WJIMJ\ WWWMWM ] Min Se 53 FC Min Sc—
AA 3 AL :
Pk-Pk Seé PPk Seé

Start 30 MHz Stop 1 GHz Tf Start 1 MHz Stop 2.387 GHz 1
#Res BW 100 kHz VBW 100 kHz Sweep 125 ms ({101 pts) - |#Res BW 1 MHz #VBW 1 MHz Sweep 4 ms (401 pts) ]

Mo printer response, Define Custorm t up printer

: 30MHz~1GHz :

1GHz~2.387GHz

[ Peak Seaé

up printer

- Agilent  14:383:25 Jun 21,2018 L I Peak Sea§ - Agilent  15:01:40 Jun 21, 2018 R T

Mkr1 2.3923625 GHz ! . Mkr1 2.48350 GHz
Ref0 dBm Atten 10 dB 59.9 dBm : |Ref0 dBm Atten 10 dB -41.23 dBm
Peak | Meas Tr |Peak Meas T:
Log . |Log E
10 : |10 :
dB/ NextF |48 Next F
I Next Pk R DI Mext Pk P-
-16.0 : |20 ]
dBm : |dBm E
Mesxdt Pkt Mext Pk -
N t 1
. o : R :

o s

M1 s2 ;| sz 3
53 FC Min S |S3 FC Min Se
AA | AL 1
Pl-Pl Seaf Plk-Pk Seaf
Start 2.387 GHz Stop 2.4 GHz TE Start 2.483 GHz Stop 2.497 GHz 1:
#Res BW 1 MHz #/BW 1 MHz Sweep 4 ms ({01 pts) = |#Res BW 1 MHz #VBW 1 MHz Sweep 4 ms ({401 pts) £

2.387GHz~2.4 GHz

2.4835GHz~2.4965GHz

- Agilent  14:59:09 Jun 21,2018 R T I Brglk SeaE
Mkr1 3.207 GHz ! 3

Ref0 dBm Atten 10 dB 51.15 dBm
Peak Meas Tt
Log 3
10 1
dBy Next F
DI et PkF&:
26.0 E
dBm > ]
«J Next Pk i

U AL g A

M1 s2 ;
53 FC Min Se
AA ]
Pk-Pk See:

Start 2.497 GHz Stop 12.5 GHz E
#Res BW 1 MHz #VBW 1 MHz Sweep 25.01 ms (401 pts) r

: 2.4965GHz~12.5GHz :
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Test mode: Pi/4AQPSK ] Test channel: 2402MHz :

Agilent 094357 Jun 21,2018 R T I Peak SBSE Agilent  10:03:04 Jun 21,2018 R T Peak SeaE
Mkr1 801.2 MHz 3 Mkr1 2232 GHz | j

Ref0 dBm Atten 10 dB 58.03 dBm - |Ref0 dBm Atten 10 dB 49.2 dBm
Peak hWeas T: |Peak | Meas T
Log - |Log 3
10 1 10 ]
B/ hext E dBf Next E
oI NextPkR |p, Next Pk &
360 : |26.0 g |y
dBm ¢ |dBm o i
| Next Pki Next Pk

F ", " )\ b, A -‘JI”\ i

M1 52 : |M1 52 3
S3 FC hobid MJM-&MW g bt MinS€ |3 FC Min S€
AR ; AA 3
Pk-Pk Seé PPk Seé

Start 30 MHz Stop 1 GHz Tf Start 1 MHz Stop 2.387 GHz 1
#Res BW 100 kHz VBW 100 kHz Sweep 125 ms ({101 pts) - |#Res BW 1 MHz #VBW 1 MHz Sweep 4 ms (401 pts) ]

Mo printe 1 set up printer

o set up printer

“30MHz~1GHz

i1 1o set up printer

g 1GHz~2.387GHz g
Agilent  14:41:43 Jun 21,2018 R T | Peak Sea§ Agilent  15:03:26 Jun 21, 2018 R T TraceMe@
Mkr1 2.4000000 GHz | : Mkl 249454 GHz | :
Ref0 dBm Atten 10 dB 30.37 dBm ¢ |RefD dBm Atten 10 dB 61.96 dBm TE
Peak Ieas Tr |Peak E
i 1 2

Log : |Log
10 : |10 E
B/ NextF |48/ Cleari
DI INext Pkl%: DI Ma}fE
-16.0 — |26 :
dBm : |dBm E
Mext Pkt belire
Y E > E
W1 s2 i) ¢ lm sz ey o hanma o M oo A fund
S3 FC Min S |S3 FC E
AR - AR i
Pk-Pk Seé E
Start 2.387 GHz Stop 2.4 GHz I’E Start 2.483 GHz Stop 2.497 GHz 1:
#Res BW 1 MHz #/BW 1 MHz Sweep 4 ms ({01 pts) = |#Res BW 1 MHz #VBW 1 MHz Sweep 4 ms ({401 pts) £

2.387GHz~2.4 GHz

|
2.4835GHz~2.4965GHz 5

Agilent  14:56:35 Jun 21,2018 R T | Brglk SeaE
Mkr1 3.197 GHz | 3

Ref0 dBm Atten 10 dB 49.8 dBm
Peak Meas Tt
Log 3
10 1
dB/ NextF
DI et PkF&:
260 . ;
dBm o ]
J Mext Pk

M1 S2 i et et /et
53 FC Min Se
AA ]
Pk-Pk See:

Start 2.497 GHz Stop 12.5 GHz E
#Res BW 1 MHz #VBW 1 MHz Sweep 25.01 ms (401 pts) r

o]
2.4965GHz~12.5GHz :
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Test mode: Pi/4AQPSK ] Test channel: 2441MHz :

Agilent 094328 Jun 21,2018 R T I Peak Seaé Agilent  10:02:44 Jun 21,2018 R T Peak Seaé
Mkr1 815.7 MHz 3 Mkr1 2232 GHz | j

Ref0 dBm Atten 10 dB 56.59 dBm - |Ref0 dBm Atten 10 dB 49.57 dBm
Peak hWeas T: |Peak | Meas T
Log - |Log 3
10 1 10 ]
dB/ NextF |18/ NextF
Dl MNext Pk B ol hext Pk R
360 |20 gy
dBm ¢ |dBm S i
‘ Next Pl Next Pk :

| Aol L M.MLWL i

M1 52 : |M1 52 3
53 FC A A Il[ s M s WL\J\"‘\‘/\/W win Seé 53 FC i Sc—
AA ; AA 3
Pk-Pk Seé PPk Seé

Start 30 MHz Stop 1 GHz Tf Start 1 MHz Stop 2.387 GHz 1
#Res BW 100 kHz VBW 100 kHz Sweep 125 ms ({101 pts) - |#Res BW 1 MHz #VBW 1 MHz Sweep 4 ms (401 pts) ]

Mo printe 1 set up printer

o set up printer

“30MHz~1GHz

i1 1o set up printer

g 1GHz~2.387GHz g

Agilent  14:42:25 Jun 21, 2018 R T | Poak Sea Agllent 150350 Jun 21, 2018 R T [reak Sea
Mkl 23802350 GHz ! : Mkl 2.49356 GHz | :

Ref0 dBm Atten 10 dB 59.8 dBm ¢ |Ref0 dBm Atten 10 dB 58.55 dBm E
Peak l IMeas Tt |Peak Meas T:
Log . |Log E
10 : |10 E
dBf NextF |48/ Next F
oI NextPkR |p, Next Pk B
6.0 |20 ;
dBm : |dBm E
A Iead Pt 1 Mead Pl -

| 1 e D, E

M1 s2 reato ticg” et nfiun) TSV U TIPY) CENPY W Py r Dl sz e Liadimint g ey Ouhan At it pense M P, 1
$3 FC Min S& |s3 FC Win S&
AB : A i
PhkFk Seé FheFk Seé

Start 2.387 GHz Stop 2.4 GHz E Start 2.483 GHz Stop 2.497 GHz 1
#Res BW 1 MHz #/BW 1 MHz Sweep 4 ms ({01 pts) = |#Res BW 1 MHz #VBW 1 MHz Sweep 4 ms ({401 pts) £

2.387GHz~2.4 GHz

|
2.4835GHz~2.4965GHz 5

Agilent  14:56:14 Jun 21, 2013 E T | Paak SeaE
Mkr1 3.247 GHz | 3

Ref0 dBm Atten 10 dB 49.93 dBm :
Peak Meas Tt
Log 3
10 1
dB/ Next F
DI et PkF&:
260 R ;
dBm o ]
Mext Pl

M1 S2 e NPT Yy . RN N R e e
53 FC Min Se
AR 1
Pk-Pk Seé

Start 2.497 GHz Stop 12.5 GHz E
#Res BW 1 MHz #VBW 1 MHz Sweep 25.01 ms (401 pts) r

o]
2.4965GHz~12.5GHz :
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Test mode: Pi/4AQPSK ] Test channel: 2480MHz :

i- Agilent 094243 Jun 21,2018 R T | Poak Soe - Aglent  10:02:20 Jun 21, 2018 R T [peakses
Mkr1 627.8 MHz 3 Mkr1 2.065 GHz | j

Refd dBm Atten 10 dB 52,66 dBm : |Refo dBm Atten 10 dB 46.01 dBm :
Peak Meas Tt |Peak | Meas T
Log - |Log 3
10 1 10 ]
dB/ NextF |6/ Next F
oI NextPKR |p, Next Pk R
360 |20 o [
dBm 1 ¢ |dBm ? L i
Next Pk JL\ Next Pk :

i At — sunirid bl i

M1 S2 ;o1 os2 ]
$3 FClLpa i A WJL\NAJMLJMM Lpeutesrrd me Min Se 53 FC Min Sc—
AA 3 AL :
Pk-Pk Seé PPk Seé

Start 30 MHz Stop 1 GHz Tf Start 1 MHz Stop 2.387 GHz 1
#Res BW 100 kHz VBW 100 kHz Sweep 125 ms ({101 pts) - |#Res BW 1 MHz #VBW 1 MHz Sweep 4 ms (401 pts) ]

Mo printer response, Define Custorm t up printer

: 30MHz~1GHz '

1GHz~2.387GHz

[ Peak Seaé

up printer

- Agilent  14:42:56 Jun 21, 2018 R T | Poak Sea - Agllent  15:04:11 Jun 21, 2018 R T
Mkr1 23942475 GHz ! . Mkr1 2.48350 GHz
Ref0 dBm Atten 10 dB £0.68 dBm : |Ref0 dBm Atten 10 dB -36.83 dBm
Peak | Meas Tr |Peak Meas T:
Log . |Log E
10 : |10 :
dB/ NextF |48 Next F
I Next Pk R DI Mext Pk P-
-16.0 : |20 ]
dBm : |dBm E
. Neod Pl \M Next Pk :
o 1 i il E
M1 s2 RPN JESTRET Y S WY PEURERY (MR, DOV TESPRA EPSROP RPN ST © ol sz T ERY W K :
$3 FC Min S& |s3 FC Win S&
AA | AL 1
Pl-Pl Seaf Plk-Pk Seaf
Start 2.387 GHz Stop 2.4 GHz TE Start 2.483 GHz Stop 2.497 GHz 1:
#Res BW 1 MHz #/BW 1 MHz Sweep 4 ms ({01 pts) = |#Res BW 1 MHz #VBW 1 MHz Sweep 4 ms ({401 pts) £

2.387GHz~2.4 GHz

2.4835GHz~2.4965GHz

- Agilent  14:55:48 Jun 21,2018 R T I Brglk SeaE
Mkr1 3.207 GHz ! 3

Ref0 dBm Atten 10 dB 51.56 dBm
Peak Meas Tt
Log 3
10 1
dBy Next F
DI et PkF&:
26.0 E
dBm z ]
I Next Pk i

it et A 3

M1 s2 ;
53 FC Min Se
AA ]
Pk-Pk See:

Start 2.497 GHz Stop 12.5 GHz FE
#Res BW 1 MHz #VBW 1 MHz Sweep 25.01 ms (401 pts) r

: 2.4965GHz~12.5GHz :
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Test mode: 8DPSK ] Test channel: 2402MHz :

Agilent  0944:33 Jun 21, 2018 R T | Foak Sea Agilenf  10:05:31 Jun 21,2018 R T [peakses
Mkr1 801.2 MHz 3 Mkr1 896 MHz | j

Refd dBm Atten 10 dB 57.62 dBm : |Refo dBm Atten 10 dB 44.44 dBm :
Peak Meas Tt |Peak | Meas T
Log - |Log 3
10 1 10 ]
dB/ NextF |6/ Next F
oI NextPKR |p, Next Pk R
360 |20 [
dBm 3 dBm i
f Next Pk WJ Next Pk :

- bttt e ik MRS g f

M1 S2 MJ ;o1 os2 ]
53 FC bbb .A.JUMW - ot MinS€ |3 FC Min S€
AA 3 AL :
Pk-Pk Seé PPk Seé

Start 30 MHz Stop 1 GHz Tf Start 1 MHz Stop 2.387 GHz 1
#Res BW 100 kHz VBW 100 kHz Sweep 125 ms ({101 pts) - |#Res BW 1 MHz #VBW 1 MHz Sweep 4 ms (401 pts) ]

Mo printe 1 set up printer

o set up printer

“30MHz~1GHz

i1 1o set up printer

g 1GHz~2.387GHz g

Agilent  14:44:23 Jun 21,2018 R T I Peak Seaé Agilent  15:06:53 Jun 21, 2018 R T Peak Seai
Mkr1 2.4000000 GHz | : Mkl 249332 GHz | :

Ref0 dBm Atten 10 dB -31.07 dBm ¢ |RefD dBm Atten 10 dB 458.5 dBm
Peak l Meas Tt |Peak Meas T:
Log . |Log E
10 : |10 E
dB/ NextE |48/ NextE
oI NextPkR |, Nesxt Pk R
-16.0 L |20 ]
dBm : |dBm E
Iead Pt 1 Mead Pl -

| 1 S E

M1 S2 R PETS TR YRR SRR WA Sl sz AR RN b A A p i i Aol i Htrgmgfree] t
s3 FC Min S& |s3 FC Win S&
AB | A i
PlPk Sei Pl-Pk Sei

Start 2.387 GHz Stop 2.4 GHz I'E Start 2.483 GHz Stop 2.497 GHz 1:
#Res BW 1 MHz #/BW 1 MHz Sweep 4 ms ({01 pts) = |#Res BW 1 MHz VBW 1 MHz Sweep 4 ms ({401 pts) £

2.387GHz~2.4 GHz

|
2.4835GHz~2.4965GHz 5

Agilent  14:54:068 Jun 21,2018 R T | Brglk SeaE
Mkr1 3.197 GHz | 3

Ref0 dBm Atten 10 dB 49.69 dBm
Peak Meas Tt
Log 3
10 1
dB/ NextF
DI et PkF&:
260 . ;
dBm o ]
i Mext Pk

A A :

53 FC Min Se
AR 1
Pk-Pk See:

Start 2.497 GHz Stop 12.5 GHz E
#Res BW 1 MHz #VBW 1 MHz Sweep 25.01 ms (401 pts) r

o]
2.4965GHz~12.5GHz :
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Test mode: 8DPSK ] Test channel: 2441MHz :

Agilenf  09.48:02 Jun 21, 2018 R T | Poak Sexa Agilenf  10:05:51 Jun 21,2018 R T [poakses
Mkr1 815.7 MHz 3 Mkr1 896 MHz | j

Refd dBm Atten 10 dB 57.35 dBm : |Ref0 dBm Atten 10 dB 45.64 dBm :
Peak hWeas T: |Peak | Meas T
Log - |Log 3
10 1 10 ]
dBy NextF |48/ Next F
ol NextRKR |5 Next Pk F
360 |20 5 [
dBm ¢ |dBm T i
A Mext Pk Next Pk :

E i [PRTTE P R e [

M1 S2 io|m oSz ]
oG ST U 1 O NP 0 Y DT s e PO e MinSe |s3 FC Min Se
AA 3 AA :
Pk-Pk Seé PPk Seé

Start 30 MHz Stop 1 GHz Tf Start 1 MHz Stop 2.387 GHz 1
#Res BW 100 kHz VBW 100 kHz Sweep 125 ms ({101 pts) - |#Res BW 1 MHz #VBW 1 MHz Sweep 4 ms (401 pts) ]

Mo printe 1 set up printer

o set up printer

“30MHz~1GHz

i1 1o set up printer

g 1GHz~2.387GHz g

Agilent  14:43:53 Jun 21, 2018 B T [peak e Agllent 150636 Jun 21, 2018 R T [reak Sea
Mkl 23809625 GHz ! : Mkrl 2.49325 GHz | :

Ref0 dBm Atten 10 dB 59.76 dBm ¢ |Ref0 dBm Atten 10 dB 58.36 dBm E
Peak l IMeas Tt |Peak Meas T:
Log . |Log E
10 : |10 E
dBf NextF |48/ Next F
oI NextPkR |p, Next Pk B
6.0 : 260 ;
dBm : |dBm E
1 Iead Pt 1 Mead Pl -

o : L2 E

M1 s2 P R VST SR PY Y U e S Ty i P b Il oy s :
$3 FC Min S& |s3 FC Win S&
AB : A i
PhkFk Seé FheFk Seé

Start 2.387 GHz Stop 2.4 GHz E Start 2.483 GHz Stop 2.497 GHz 1
#Res BW 1 MHz #/BW 1 MHz Sweep 4 ms ({01 pts) = |#Res BW 1 MHz VBW 1 MHz Sweep 4 ms ({401 pts) £

2.387GHz~2.4 GHz

|
2.4835GHz~2.4965GHz 5

Agilent  14:54:32 Jun 21,2018 R T I Brglk SeaE
Mkr1 3.247 GHz | 3

Ref0 dBm Atten 10 dB 50.2 dBm
Peak Meas Tt
Log 3
10 1
dBy Next F
DI et PkF&:
26.0 N E
dBm o ]
MNext Pk

! i B ST Aedl sy ot
53 FC Min Se
AA ]
Pk-Pk See:

Start 2.497 GHz Stop 12.5 GHz E
#Res BW 1 MHz #VBW 1 MHz Sweep 25.01 ms (401 pts) r

o]
2.4965GHz~12.5GHz :
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Test mode: ; 8DPSK ] Test channel: : 2480MHz :
Agilent  09:58:35 Jun 21,2018 R T I Peak SBSE Agilent  10:06:06 Jun 21, 2013 R T Peak SGBE
Mkr1 627.8 MHz 3 Mkr1 896 MHz | j
Ref0 dBm Atten 10 dB 52.79 dBm - |Ref0 dBm Atten 10 dB 48.79 dBm
Peak Ieas Ti |Peak | Meas T
Log - |Log 3
10 1 10 ]
dB/ Ne)ctF: dB/ NextF:
DI Next Rk R DI Next Pl F<
36.0 . |20 N j
dBm ) : |dBm <& f
Next Pk A Next Pk :
i Al b e grperinia ] s i
M1 52 : |M1 52 3
53 FCMNJk«.IILWJlL WMWM | o] Mot it Min Se S3 FC Min Sc—
AA : AA E
Pk-Pk Seé PPk Seé
Start 30 MHz Stop 1 GHz Tf Start 1 MHz Stop 2.387 GHz 1
#Res BW 100 kHz VBW 100 kHz Sweep 125 ms ({101 pts) - |#Res BW 1 MHz #VBW 1 MHz Sweep 4 ms (401 pts) ]
Mo printer response, Define Custorn to set up printer Mo printer response, Define Cus o set up printer
30MHz~1GHz : 1GHz~2.387GHz :
Agilent 144330 Jun 21, 2018 R T | Poak Son Agllent  15:05:03 Jun 21, 2018 R T [Tracervia
Mkr1 2.3928500 GHz | : I :
Ref0 dBm Atten 10 dB 60.62 dBm : |Ref0 dBm Atten 10 dB T
Peak | Meas Tr |Peak ;
E 1 N
Log : |Log
10 : |10 :
dB/ NextF |48/ Cleari
DI Mext Pkl%: DI Ma}fE
-16.0 —_— = |260 .
dBm : |dBm E
. Mext Pkt belire
o o [eierturuse .
M s2 (e Ao e P e Rafirieardhne IFONPTER AT EYH M sz
$3 FC Min 56 |S3 FC E
AA | AL 1
Pl-Pl Seaf E
Start 2.387 GHz Stop 2.4 GHz TE Start 2.483 GHz Stop 2.497 GHz 1:
#Res BW 1 MHz #/BW 1 MHz Sweep 4 ms ({01 pts) = |#Res BW 1 MHz VBW 1 MHz Sweep 4 ms ({401 pts) £
om 1o cet ug prner ]
2.387GHz~2.4 GHz : 2.4835GHZz~2.4965GHz :
Agilent  14:54:53 Jun 21, 2018 R T | Paak SeaE
Mkr1 3.207 GHz ! 3
Ref0 dBm Atten 10 dB 51.64 dBm
Peak Meas Tt
Log :
10 1
dB/ NextF
Dl et PkF&:
26.0 E
dBm 1 ]
J Next Pk i
N ' r
M1 S2 1 T b i o i it AT
53 FC Min Se
AA E
Pk-Pk Seé
Start 2.497 GHz Stop 12.5 GHz FE
#Res BW 1 MHz #VBW 1 MHz Sweep 25.01 ms (401 pts) r

o]
2.4965GHz~12.5GHz :
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BLE
Test mode: BLE ] Test channel : 2402MHz :
i- Agilent  14:54.26 Jun 20, 2018 R T | Poak Sexa 40 Agilenf  14:88:16 Jun 20, 2018 R T | peakses
Mkr1 801.2 MHz 3 Mkr1 2375 GHz | j
Refd dBm Atten 10 dB 55.74 dBm : |Ref0 dBm Atten 10 dB 47.18 dBm :
Peak Meas Tt |Peak | Meas T
Log - |Log 3
10 1 10 ]
dBy NextF |48/ Next F
ol NextRKR |5 Next Pk F
360 : {360 j
dBm ¢ |dBm | i
h Next Pk M Next Pk :
i oo, L A s tirnf it} :
M1 S2 L io|m oSz ]
S3 FC ORI VY Y ¥ RS e I S S Minss |s3 Fc Min Se
AA . AA :
Pk-Pk Seé PPk Seé
Start 30 MHz Stop 1 GHz Tf Start 1 MHz Stop 2.387 GHz 1
#Res BW 100 kHz #VBW 100 kHz Sweep 125 ms ({101 pts) - |#Res BW 1 MHz #VBW 1 MHz Sweep 4 ms (401 pts) ]

: 30MHz~1GHz '

[ 1
1GHz~2.387GHz :

- Agilen  15:03:24 Jun 20, 2018 R T | Poak Sea i Agilent  15:085:48 Jun 20, 2018 R T [reak Sea
Mkr1 2.4000000 GHz | : Mkr1 248472 GHz :

Ref0 dBm Atten 10 dB 21.21 dBm = |Ref 10 dBm Atten 20 dB -50.54 dBm
Peak l MMeas Tt |Peak Meas T:
Log . |Log E
10 : |10 E
dBy NextF |48/ Next F
DI Next Pk R DI Mext Pk F-
-16.0 — = |16 :
dBm : |dBm E
Wwwwﬂ’ et Pl i Mext Pk -

M1 s2 s bt e W v AL B P it ol i fiin e} prE
53 FC Min S |S3 FC Min Se
A : AR 1
Pl-Pl Seaf Plk-Pk Seaf

Start 2.387 GHz Stop 2.4 GHz TE Start 2.483 GHz Stop 2.497 GHz 1:
#Res BW 1 MHz #/BW 1 MHz Sweep 4 ms ({01 pts) = |#Res BW 1 MHz #VBW 1 MHz Sweep 4 ms ({401 pts) £

: 2.387GHz~2.4 GHz 5

|
2.4835GHz~2.4965GHz 5

- Agilent  15:08:05 Jun 20, 2018 R T | Bralk S
Mkr1 4.798 GHz | 3

Ref 10 dBm Atten 20 dB 45.46 dBm :
Peak Meas Tt
Log 3
10 E
dB/ Next
oI Next Pk
260 ]
dBm 1
5 Mext Pk i

i e T WWL A ;

M1 52 i ;
53 FC Min Se
AA E
Pk-Pk Se¢

Start 2.497 GHz Stop 12.5 GHz E
#Res BW 1 MHz #VBW 1 MHz Sweep 25.01 ms (401 pts) r

: 2.4965GHz~12.5GHz :
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Test mode: BLE ] Test channel : 2440MHz :

A Agilent  14:55:.00 Jun 20, 2018 R T I Peak Sed - Agilenf  14:58:45 Jun 20, 2018 R T Peak Sea
Mkr1 813.3 MHz 3 Mkr1 2232 GHz | j

Ref0 dBm Atten 10 dB 56.33 dBm - |Ref0 dBm Atten 10 dB -48.29 dBm
Peak hWeas T: |Peak | Meas T
Log - |Log 3
10 1 10 ]
B/ hext E dBf Next E
oI NextPkR |p, Next Pk &
360 : {360 2 j
dBm : |dBm \ ¢ E
A Next Pki ]Lw | NextPK:

| B Aol el . e —AJ\N'UJM 1

M1 52 : |M1 52 3
$3 FC 1 L ﬁ. Ill MLLMWMW,M | st anie] Min Seé $3 FC Min Sc—
AA . AA :
Pk-Pk Seé PPk Seé

Start 30 MHz Stop 1 GHz Tf Start 1 MHz Stop 2.387 GHz 1
#Res BW 100 kHz #VBW 100 kHz Sweep 125 ms ({101 pts) - |#Res BW 1 MHz #VBW 1 MHz Sweep 4 ms (401 pts) ]

: 30MHz~1GHz '

[ 1
1GHz~2.387GHz :

- Agilenf  15:02:48 Jun 20, 2018 R T | Poak Sea i Agilent  15:05:08 Jun 20, 2013 R T [reak Sea
Mkr1 2.3882025 GHz | : Mkr1 249211 GHz ) :

Ref0 dBm Atten 10 dB 53.8 dBm = |Ref 10 dBm Atten 20 dB A47.76 dBm
Peak l MMeas Tt |Peak Meas T:
Log . |Log E
10 : |10 E
dBy NextF |48/ Next F
DI Next Pk R DI Mext Pk P-
-16.0 — |16.0 :
dBm : |dBm E
\/,.»/*“‘9 Mesxdt Pkt 1 Mext Pk -
M“w T o Y DY " "

M1 s2 ¢ lm sz UYL RS il A gt T
53 FC Min S |S3 FC Min Se
AA L AR 1
Pl-Pl Seaf Plk-Pk Seaf

Start 2.387 GHz Stop 2.4 GHz TE Start 2.483 GHz Stop 2.497 GHz 1:
#Res BW 1 MHz #/BW 1 MHz Sweep 4 ms ({01 pts) = |#Res BW 1 MHz #VBW 1 MHz Sweep 4 ms ({401 pts) £

: 2.387GHz~2.4 GHz 5

|
2.4835GHz~2.4965GHz 5

- Agilent  15:08:40 Jun 20, 2018 R T | Bralk S
Mkr1 4.873 GHz | 3

Ref 10 dBm Atten 20 dB 46.99 dBm :
Peak Meas Tt
Log 3
10 E
dB/ Next
DI et PkF&:
26.0 E
dBm 1
% MNext Pk

M1 SZ#MV!M"MJM“N A e, bl et =
S3 FC Min Se
AA E
Pk-Pk Seé

Start 2.497 GHz Stop 12.5 GHz E
#Res BW 1 MHz #VBW 1 MHz Sweep 25.01 ms (401 pts) r

: 2.4965GHz~12.5GHz :
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Test mode: BLE ] Test channel : 2480MHz :
i- Agilent 145632 Jun 20, 2018 R T | Poak Sexa A0 Agilenf  14:59:11 Jun 20, 2018 R T [poakses
Mkr1 627.8 MHz 3 Mkr1 2.065 GHz | j
Refd dBm Atten 10 dB 53.1 dBm : |Ref0 dBm Atten 10 dB 46.01 dBm :
Peak hWeas T: |Peak | Meas T
Log - |Log 3
10 1 10 ]
dB/ NextF |18/ NextF
ol Next PKR |, Next Pl
36.0 {360 a ]
dBm N ¢ |dBm ? 1,
Mext Pk Next Pk :
| f PV IS P Am. WO 0 Y MJL/VJW\M M"‘“ [
M1 S2 io|m oSz - A ]
53 FCloa j[ Ih ]{ MJLM WMW&MWWW 4 Min Se 53 FC Min Sc—
AA 3 AA :
Pk-Pk Seé PPk Seé
Start 30 MHz Stop 1 GHz Tf Start 1 MHz Stop 2.387 GHz 1
#Res BW 100 kHz #VBW 100 kHz Sweep 125 ms ({101 pts) - |#Res BW 1 MHz #VBW 1 MHz Sweep 4 ms (401 pts) ]

: 30MHz~1GHz '

[ 1
1GHz~2.387GHz :

- Agilenf  15:02:01 Jun 20, 2018 R T |Freq;’Chan§ - Agllent R T Peak Sea
Mkr1 2.3962450 GHz ! . Mkr1 2.4835000 GHz I ]
Ref0 dBm Atten 10 dB 59.67 dBm Crier F Ref 10 dBm Atten 20 dB -30.95 dBm 1
Peak l 239550000 ¢ #Peak Meas T:
Loy : |Log 3
10 : |10 E
dB/ StartF |asy :
238700000 | ogpst NextF
— < |05
Stop E 8 3
i 240000000 8 (DI Mext Pk R
-16.0 |60 ]
dBm CF: |dBm ]
) 1.30000000 | Mext Ph -
" T o N s o it 1 \\‘w A 1

- e N T
M1 52 F Oﬁ‘i M1 52
S3 FC req Uik 153 Fe Win Se
A 000000000 A :
Signal Tt PlePk Sed
On F ]
Start 2.387 GHz Stop 2.4 GHz Start 2.483 GHz Stop 2.497 GHz 1:
#Res BW 1 MHz #VBW 1 MHz Sweep 4 ms ({01 pts) #Res BW 1 MHz #VBW 1 MHz Sweep 4 ms ({401 pts) £

: 2.387GHz~2.4 GHz 5

|
2.4835GHz~2.4965GHz 5

- Agilent  15:09:13 Jun 20, 2013 R T | PeakSeaE
Mkr1 2.497 GHz | 3

Ref 10 dBm Atten 20 dB 43.51 dBm :
Peak Meas Tt
Log 3
10 1
dB/ Next F
Dl et PkF&:
26.0 E
dBm 1
MNext Pk

) | :

m sa| ey e e e
53 FC Min Se
AA ]
Pk-Pk See:

Start 2.497 GHz Stop 12.5 GHz E
#Res BW 1 MHz #VBW 1 MHz Sweep 25.01 ms (401 pts) r

: 2.4965GHz~12.5GHz :
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3.6. Secondary Radiated Emission Strength
LIMIT

Below 1GHz: 4.0nW or less
Above 1GHz: 20nW or less

TEST CONFIGURATION

SPECTRUM
ANALYZER

EUT

TEST PROCEDURE

The EUT was directly connected to the spectrum analyzer and antenna output port as show in the
block diagram as TEST CONFIGURATION shows.

EUT Condition: modulation

Spectrum Condition:
* Frequency: 30MHz-13GHz
* RBW: 100 KHz (30MHz-1GHz), 1MHz (1GHz-12.5GHz)
* VBW: 100 KHz (30MHz-1GHz), 1MHz (1GHz-12.5GHz)
* Sweep time: Auto
» Detector mode: Positive peak

* Indication mode: max hold

TEST RESULTS
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Bluetooth BR/EDR

Test mode: GFSK :
Agilent - 18:20:42 Jun 19, 2013 R T | Poak Sea; Agilenf  18:28:14 Jun 13, 2018 R T [peaksen
Mkr1 384.1 MHz | 3 Mkr1 2.984 GHz ! 3
Ref0 dBm Atten 10 dB £5.16 dBm . |RefD dBm Atten 10 dB -56.06 dBm
Peak Meas T; |Peak I Ieas T:
Log : |Log 1
10 10
dB/ NB)CH:: dB/ NextE
DI Next Pk R DI Mext Pk Fc
54.0 : 470 1
dBm i |dBm :
Mesxdt Pkt Mj\% Mext Pk .
i M s2 Gt B | TR e " e Hmet
53 FC 2Bh g Bl porte ity hin Sg |53 FC hlin Se
AR ; AR E
FlePk Sei PlePk Ses
Start 30 MHz Stop 1 GHz E Start 1 GHz Stop 12.5 GHz ‘F
#Res BW 100 kHz #/BW 100 kHz Sweep 125 ms ({101 pts) = |#Res BW 1 MHz #VBW 1 MHz Sweep 28.75 ms {101 pts) E

2402MHz 5

Agilent  18:20:18 Jun 19, 2018 T | B Agilent 18:28:24 Jun 19, 2013 R T Peak Sea§
Mkr1 384.1 MHz | 3 Mkr1 2.984 GHz | 3

Ref0 dBm Atten 10 dB £5.64 dBm ¢ |Ref0 dBm Atten 10 dB 55.91 dBm ]
Peak I Cati |Peak Meas T:
Log : |Log ]
10 : |10 1
dB/ < |dB/ Next E
DI L DI Mesd Pk Fc
54.0 > 470 :
dBm 1 dBm ]
D 5 Neixt Pk :

M1 s2 W,i«/ : |1 sz i s A I = 3
53 FCly.a [SER— et g i A e, sttt e e S3 FC Win Se
AR i AR ]
Rert Pk-Pk Seé

Start 30 MHz Stop 1 GHz E Start 1 GHz Stop 12.5 GHz 1:
#Res BW 100 kHz #VBW 100 kHz Sweep 125 ms {101 pts) - |#Res BW 1 MHz #VBW 1 MHz Sweep 28.75 ms (401 pts) 3

2441MHz :

4 Agilent  18:19:50 Jun 19, 2018 R T | Poak o _ Adlent  18:28:48 Jun 19, 2018 F T [peaksearct
Mkr1 384.1 MHz ; Mir1 2.984 GHz | ]

Ref0 dBm Atten 10 dB £4.67 dBm : |Ref0 dBm Atten 10 dB 46.13 dBm :
Peak Meas |Peak Meas Too:
Laog - |Log .
10 10 :
db/ dB/ Next Pe:
DI oI MNext Pk R\gt:
54.0 47.0 ]
dBm dBm ]
JMi Mext Pl Let

M1 S? M1 2 R s —— e 5
s3 FC ety T B S PR 83 FC Min Sear
AR AN E
PkPk Seard

Start 30 MHz Stop 1 GHz Start1 GHz Stop 12.5 GHz 1“”?
#Res BW 100 kHz #VBW 100 kHz Sweep 125 ms ($01 pts} #Res BW 1 MHz #VBW 1 MHz Sweep 28.75 ms {401 pts) ok

2480

MHz
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Test mode: : Pi/4AQPSK :

Agilent  18:2122 Jun 19, 2018 R T | gl Seaih Agllent  18:27:00 Jun 13, 2018 R T |peakBes
Mkr1 384.1 MHz | 3 Mkr1 2.811 GHz ! 3

Ref0 dBm Atten 10 dB £5.47 dBm . |RefD dBm Atten 10 dB 57.5 dBm [
Peak Ieas T: |Peak I Meas T:
Log : |Log 1
10 10
dBf Next dB/ Next F
DI MNext Pk R ol hext Pk R
54.0 : 470 ]
dBm : dBm :
Iead Pt N,Jl?« Mesd Pl

M1 s2 wi : sz I R ’ - ]
$3 EC sl e s e S S e e L Min S |S3 FC Min S&
AR ] AR 1
FlePk Sei PlePk Ses

Start 30 MHz Stop 1 GHz E Start 1 GHz Stop 12.5 GHz ‘F
#Res BW 100 kHz #/BW 100 kHz Sweep 125 ms ({101 pts) = |#Res BW 1 MHz #VBW 1 MHz Sweep 28.75 ms {101 pts) E

2402MHz 5

Agilent  18:21:45 Jun 19, 2018 R T | Paak Sea§ Agilent 18:27:33 Jun 19, 2013 R T Peak Sea§
Mkr1 384.1 MHz | 3 Mkr1 2.984 GHz | 3

Ref0 dBm Atten 10 dB £5.36 dBm ¢ |Ref0 dBm Atten 10 dB 56.14 dBm ]
Peak I heas T: |Peak Meas T:
Log : |Log ]
10 : |10 1
dB/ NextF: dB/ Next |::
DI Mext Pk R DI Mesd Pk Fc
54.0 — - |470 —_—
dBm 1 dBm ]
Mext Pkt wﬁ Neixt Pk :

M1 s2 o Dl os e o 3
53 FC 4 et b et At Lottt A b Win Se: 53 FC win SE‘
AR i AR ]
Pk-Pk Seé Pk-Pk Seé

Start 30 MHz Stop 1 GHz E Start 1 GHz Stop 12.5 GHz 1:
#Res BW 100 kHz #VBW 100 kHz Sweep 125 ms {101 pts) - |#Res BW 1 MHz #VBW 1 MHz Sweep 28.75 ms (401 pts) 3

2441MHz :

G Agilent  18:22:02 Jun 19, 2018 E T I Peak Sea Agilent  18:27:49 Jun 19, 2018 R T Peak Sea
Mkr1 364.1 MHz | : Mkr1 2.984 GHz | :

Ref0 dBm Atten 10 dB £65.21 dBm - |Ref0 dBm Atten 10 dB -57.02 dBm E
Peak Meas T: |Peak Meas T:
Laog - |Log E
10 1 10 ]
dB/ Nextl:: B/ MNext |::
DI Next Pk R DI Next Pk Fc
54.0 ;470 ]
dBm : |dBm E
et Pkt mé Mext Pl

M1 Sz l}»‘& E M1 82 ey VO~ u W s s A .
53 FC " L. oo, g e A et A Min Sg §3 FC! hin Sg
AA 3 AA E
FlePk Sed PheFk Seé

Start 30 MHz Stop 1 GHz TE Start 1 GHz Stop 12.5 GHz ‘F
#Res BW 100 kHz #/BW 100 kHz Sweep 125 ms ($01 pts} . |#Res BW 1 MHz #VBW 1 MHz Sweep 28.75 ms {401 pts) [

2480MHz
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Test mode: : 8DPSK :

Agllent  18:23:21 Jun 13, 2018 R T | - Seaih Agilenf  18:26:08 Jun 13, 2018 R T [peaksea
Mkr1 384.1 MHz | 3 Mkr1 2.984 GHz ! 3

Ref0 dBm Atten 10 dB 65 dBm : |Refo0 dBm Atten 10 dB 56,6 dBm :
Peak Meas Tt |Peak I Weas T:
Log : |Log 1
10 : |10 3
dB/ Next F dB/ Next
oI NextPkR |p, Next Pk F
54.0 : 470 ]
dBm : dBm :
Iead Pt x Mesd Pl

: SN :

M1 s2 =3 : w1 sz ] :
53 FChon J oo g e poir s fov e : Min & |S3 FC hlin Se
A7 E AA 1
FlePk Sei PlePk Ses

Start 30 MHz Stop 1 GHz E Start 1 GHz Stop 12.5 GHz ‘F
#Res BW 100 kHz #/BW 100 kHz Sweep 125 ms ({101 pts) = |#Res BW 1 MHz #VBW 1 MHz Sweep 28.75 ms {101 pts) E

2402MHz 5

Agilent  183:22:53 Jun 19, 2018 R T | Paak Sea§ Agilent 18:25:49 Jun 19, 2013 R T Peak Sea§
Mkr1 352.5 MHz | 3 Mkr1 2466 GHz | 3

Ref0 dBm Atten 10 dB £66.37 dBm ¢ |Ref0 dBm Atten 10 dB 56.79 dBm ]
Peak I heas T: |Peak Meas T:
Log : |Log ]
10 : |10 1
dB/ NextF: dB/ Next |::
DI Mext Pk R DI Mesd Pk Fc
54.0 — = |47 —_—
dBm 1 dBm ]
et Pl t flt,m MMet Pl :

M1 S2 T E p— e P R ML Ty P
S3 FClios wmiﬂwmwwdw BT O sl Min Se 53 FC! Min Se
AA - AA :
Pk-Pk Seé Pk-Pk Seé

Start 30 MHz Stop 1 GHz E Start 1 GHz Stop 12.5 GHz 1:
#Res BW 100 kHz #VBW 100 kHz Sweep 125 ms {101 pts) - |#Res BW 1 MHz #VBW 1 MHz Sweep 28.75 ms (401 pts) 3

2441MHz :

Gt Agilent  18:22:41 Jun 19, 2018 R T | Poak Sea Agllent  18:25:21 Jun 19, 2018 R T [poakses
Mic1 384.1 MHz ) : Mkl 2466 GHz | 3

Ref0 dBm Atten 10 dB £4.88 dBm - |Ref0 dBm Atten 10 dB -56.46 dBm .
Peak IMeas Tt |Peak Meas T:
Laog - |Log E
10 1 10 ]
aB/ NextF B/ Next
DI Next Pk B ol Next Pk R
54.0 : 470 E
dBm : |dBm b
hext Pk § M Mext Pk i

M1 S2 o DlmosaT S s i ;
53 FCL. bt i i o] MinSe |S3 FC Win Se
AA b AA i
FlePk Sed PheFk Seé

Start 30 MHz Stop 1 GHz TE Start 1 GHz Stop 12.5 GHz ‘F
#Res BW 100 kHz #/BW 100 kHz Sweep 125 ms ($01 pts} . |#Res BW 1 MHz #VBW 1 MHz Sweep 28.75 ms {401 pts) [

2480MHz
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Test mode: : BLE :

Agllent 144514 Jun 20, 2018 R T | - Seaih Agilent  14:51:03 Jun 20, 2018 R T [poakBes
Mkr1 418.0 MHz 3 Mkr1 2.984 GHz ! 3

Ref0 dBm Atten 10 dB 63.67 dBm : |Refo0 dBm Atten 10 dB 55.53 dBm :
Peak Meas Tt |Peak I Weas T:
Log : |Log 1
10 10
dB/ Next F dB/ Next
ol Next PkR |, hlext Pk
540 : |470 ]
dBm : dBm :
Mext Ple | > Mexdt Pk -

: WHXJ. | ]

M1 §2 : |m sz ] :
S3 FCLyoio bt o i bt b ol g cestundmsand | nginSd |83 FC Min S€
A7 E AA 1
FlePk Sei PlePk Ses

Start 30 MHz Stop 1 GHz E Start 1 GHz Stop 12.5 GHz ‘F
#Res BW 100 kHz #/BW 100 kHz Sweep 125 ms ({101 pts) = |#Res BW 1 MHz #VBW 1 MHz Sweep 28.75 ms {101 pts) E

2402MHz 5

Agilent  14:49:36 Jun 20, 2018 R T | Brglk Seaé Agilent 14:51:23 Jun 20, 2013 R T Brglk Seaé
Mkr1 418.0 MHz | 3 Mkr1 3214 GHz | 3

Ref0 dBm Atten 10 dB 6£2.45 dBm ¢ |Ref0 dBm Atten 10 dB 57.35 dBm
Peak I heas T: |Peak Meas T:
Log : |Log ]
10 : |10 3
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3.7. Construction protection method

Requirement

The high-frequency section and modulation section of the radio equipment except for the antenna
system shall not be capable of being opened easily

Confirmation method

And all high-frequency section and modulation section was packaged in one IC.
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3.8. Interference Prevention Function

Requirement

Clarify, the one automatically to transmit and to receive identification code with the wireless equipment
of the wireless station used in the same premises.

Interference Prevention Function Confirm

A communication link was made where the ID code is correct (Identical).

TEST PROCEDURE

1. Connect the EUT in network
2. Open the software
3. We can get the information as follows:

TEST RESULTS

MAC: 06:21:¢9:05:b7:0d
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4. Test Setup Photos of the EUT
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5. External and Internal Photos of the EUT

External Photos of EUT
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